
IN MY WORDS: 
A biosolids association 

for the Midwest | 30

HOW WE DO IT: 
Blower upgrade in 

Paducah, Kentucky | 36

tpomag.com
MAY 2023

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Bob Leible
Superintendent of Water Production
Aurora, Illinois

Up the Ladder
THROUGH DIVERSE EXPERIENCES, 
BOB LEIBLE BUILT AN AWARD-WINNING 
CAREER IN WATER TREATMENT LEADERSHIP
26

SUSTAINABLE OPERATIONS: 
Green stormwater 
infrastructure in 
Kansas City | 32

ANNUAL
COMPANY
DIRECTORY

44



Learn more about the M4 and Analyzer at www.blue-white.com
Fluid Metering Solutions Made Simple.

FLEXFLO® M4
For Accurate Chemical Dosing with 
No Vapor Lock and No Lost Prime.

APNTU ONLINE  
TURBIDITY ANALYZER
[...]
intensity of storm events and flooding, the threat of sea level rise at treat-
ment works … and increased attention to water scarcity and reuse are just 
some of the ways in which clean-water agencies are seeing impacts from a 
rapidly changing climate.

“Given the critical services clean-water agencies provide in their com-
munities, our sector needs to be closely engaged in climate and resiliency 
conversations. NACWA believes that climate change is primarily a water issue.”

In light of all this, action on climate change and climate resiliency is not some-
thing that should occupy some remote corner of a utility’s priority list and bud-
get. The issue’s importance requires doing “what it takes.” That means planning 
for the long term and allocating enough resources to do what needs doing.

 

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Published monthly by COLE Publishing, Inc.
P.O. Box 220, Three Lakes, WI 54562

In U.S. or Canada call toll free 800-257-7222
Mon.-Fri., 7:30 a.m.-5 p.m. CST

Website: www.tpomag.com / Email: info@tpomag.com / Fax: 715-350-8456  

SUBSCRIPTION INFORMATION: A one year (12 issues) subscription to TPOTM in the 
United States and Canada is FREE to qualified subscribers. A qualified subscriber is any 
individual or company in the United States or Canada that partakes in the consulting, 
design, installation, manufacture, management or operation of wastewater and water 
treatment facilities. To subscribe, visit tpomag.com or call 800-257-7222. 

Nonqualified subscriptions are available at a cost of $60 per year in the United States 
and Canada/Mexico and $150 per year to all other foreign countries. To subscribe, visit 
tpomag.com or send company name, mailing address, phone number and check or money 
order (U.S. funds payable to COLE Publishing Inc.) to the address above. MasterCard, VISA 
and Discover are also accepted. Include credit card information with your order.

ADDRESS CHANGES: Submit to TPO, P.O. Box 220, Three Lakes, WI 54562; call 800-257-
7222; or email holly.gensler@colepublishing.com. Include both old and new addresses.

Our subscriber list is occasionally made available to carefully selected companies whose 
products or services may be of interest to you. Your privacy is important to us. If you prefer 
not to be a part of these lists, please contact Holly at holly.gensler@colepublishing.com.

ADVERTISING RATES: Call Kim Bruss at 715-891-0404 or email kim.bruss@colepublishing.com, 
or call Phil Hahn at 715-493-9913 or email phil.hahn@colepublishing.com. Publisher reserves 
the right to reject advertising which in its opinion is misleading, unfair or incompatible 
with the character of the publication.

EDITORIAL CORRESPONDENCE: Address to Editor, TPO, P.O. Box 220, Three Lakes, WI 
54562 or email editor@tpomag.com.

DIGITAL REPRINTS AND BACK ISSUES: Visit www.tpomag.com for digital reprint options 
and pricing. To order back issues, call Holly at 800-257-7222 or email holly.gensler@
colepublishing.com.

CONTROLLED CIRCULATION: 60,500 per month

© 2023 COLE PUBLISHING INC.  
No part may be reproduced without permission of publisher.

let’s be clear

http://www.tpomag.com
mailto:info@tpomag.com
mailto:holly.gensler@colepublishing.com
mailto:holly.gensler@colepublishing.com
mailto:kim.bruss@colepublishing.com
mailto:phil.hahn@colepublishing.com
mailto:editor@tpomag.com
http://www.tpomag.com
http://www.aqualitec.com/?gclid=CjwKCAjw0N6hBhAUEiwAXab-TTftsEXmICL-F1KMmmmFreQkilUPNkgrkiN4O5Bc9ucAcY4pcKYmDxoC2yIQAvD_BwE


tpomag.com    May 2023   9

Intelligent Valve Ad (4x4.875).indd   1Intelligent Valve Ad (4x4.875).indd   1 3/28/23   8:02 AM3/28/23   8:02 AM
STEPPING UP

It’s been my observation that municipalities, and the clean-water and 
drinking water utilities that serve them, have been well ahead of our federal 
government in embracing the reality of climate change and planning responses 
to it.

We see initiatives like converting vehicle fleets to renewable natural gas 
refined from biogas produced in anaerobic digesters. Expansive conserva-
tion initiatives among utilities in water-scarce areas. Plans to achieve net 
zero energy and to hit carbon reduction goals — with budgets and timelines 
to match. That’s encouraging.

Many state governments are also on board with long-term climate-related 
strategies. The private sector to a large extent is engaged. Many large com-
panies are switching to electric vehicle fleets and setting their own goals for 
carbon footprint reduction, even when no government regulation requires 
such action.

 
GOING GLOBAL

Meanwhile, recent legislation at the federal level — the infrastructure 
law and the measure known as Build Back Better — contain significant 
funding for both mitigating and adapting to climate change and its effects.

Unfortunately, the UN Climate Change Conference back in November 
left many participants and observers less than satisfied with the commit-
ments made, and with doubts about whether those commitments will be ful-
filled. The issues are complex.

There’s hope in the growth of electric vehicles, solar and wind energy, 
battery storage, and other technologies. Even nuclear fusion, perhaps the 
ultimate in clean energy has shown a glimmer of hope, although its use on 
a commercial scale may still be decades away.

Meanwhile, I do believe that on facing climate challenges, our water-related 
utilities are helping to set an example on doing what it takes to win.  

Drying
Biosolids

(800) CALL-4-KS komline.com

Komline now offers its biosolids drying expertise
whether you prefer an indirectly heated or a
directly heated solution. Contact us to see how
we can put our experience to work for you.

Komline-
Wyssmont

Turbo-Dryer®
for Municipal
Biosolids

Komline-
Sanderson
Paddle Dryer for
Municipal Biosolids

https://www.cla-val.com/
https://www.komline.com/start/


10     TREATMENT PLANT OPERATOR

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

TOILET PAPER

An Unexpected Source of PFAS
Researchers recently reported that toilet paper 
is an unexpected source of PFAS in wastewater 
systems. Some paper manufacturers add PFAS 
when converting wood into pulp, which can 
get left behind and contaminate the final paper 
product. In addition, recycled toilet paper 
could be made with fibers that come from 
materials containing the substances. 
tpomag.com/featured

DISPOSAL CRISIS

Utilities Seek Biosolids Solutions
In Maine, public perceptions and state officials’ concerns about PFAS contamination 
have put biosolids programs in limbo. First came a moratorium on land application, 
with limited exceptions. Next came an outright ban. And finally, earlier this year, 
severe restrictions emerged on taking biosolids to the state’s few landfills. 
tpomag.com/featured

‘‘ ‘‘

OVERHEARD ONLINE

“Water systems across the 
country are working hard to 
remove and replace lead  
service lines, but current IRS 
rules make it hard for utilities 
to finance these projects with 
tax-exempt bonds carrying 
the lowest interest rates.”
FLOW Act Aims to Expedite Financing for 
Lead Pipe Replacement Projects
tpomag.com/featured

BUG OF THE MONTH

Learn About Sponges
In this month’s wastewa-
ter microbiology spotlight, 
wastewater microbiologist 
Ryan Hennessy takes a 
look at water sponges — 
immobile invertebrates that 
have specialized cells for 
f iltering water for food. 
Water sponges are occa-
sionally found in biological 
wastewater treatment systems (most often fixed-film systems) 
in which sunlight may be present. 
tpomag.com/featured

Facebook.com/tpomag  |  Instagram.com/tpomag  |  Twitter.com/tpomag

Join the Discussion Emails & Alerts
Visit tpomag.com and sign up for newsletters and alerts. 
You’ll get exclusive content delivered right to your inbox, 
and you’ll stay in the loop on topics important to you.



tpomag.com    May 2023   11

Measures monochloramine & total ammonia to calculate free ammonia

Accurate readings every 15 to 20 minutes

Simple fluidics

Easy, 30-day reagent replacement for smooth, continuous operation

Lower total cost of ownership for reagents & maintainance

MCX™ Monochloramine Analyzer 

For Total Process Confidence

Try a Free, 2-Month Demo Today!
HFscientific.com  |  (888) 534-4708

1

2

3

4

Reliable 
Chloramination Monitoring
Made Easy 

5

AD-HF-MCX-TPO_2310.indd   1AD-HF-MCX-TPO_2310.indd   1 3/9/23   11:50 AM3/9/23   11:50 AM

https://www.watts.com/our-story/brands/hf-scientific


12     TREATMENT PLANT OPERATOR

wa
wastewater: PLANT

top performer

W
hether it’s biosolids, safety, or overall plant 
performance, the Northeast Water Recla-
mation Facility staff gets the job done. 

Even the COVID pandemic couldn’t 
upset the award-winning operation, which Herlon Fayard 
Jr., manager of the plant in Clayton County, Georgia, 
describes as a team effort. “Everybody here does every-
thing,” he says. “There’s nothing we won’t do. We work 
well together. You could say we’re a triple crown winner.” 

SMOOTH OPERATION 
Located in the unincorporated area of Rex, Georgia, 

the Northeast facility is designed to handle 10 mgd, with 
a peak capacity of 25 mgd. Average flow is 4 mgd. The 
facility serves about 18,000 sewer connections in north-
ern Clayton County, about 20 miles south of Atlanta.   

Influent enters the plant through a raw-water pump-
ing station, powered by six pumps (Flygt, a Xylem brand), 
and then passes to two preliminary influent structures 
with fine screens (Parkson Corp.). A PISTA grit system 
(Smith & Loveless) follows.

The flow bypasses the primary clarifiers so that, given 
the low flow relative to design, adequate nutrients are fed 
to the biological nutrient removal process. The water 
enters an anaerobic and anoxic basin, and then passes 

into aeration basins with Schreiber diffusers (Parkson). 
The treated water flows through a mixed liquor return 
station into circular secondary clarifiers. Tow Bro sweepers 
(Ovivo) remove solids. 

The water then is pumped to a flocculation tank and is 
drawn off to a battery of Fuzzy Filter compressible media 
filters (Parkson). It is disinfected in a UV system (Wedeco 
- a Xylem Brand) before discharge to Panther Creek. 

Biosolids are pumped to centrifuges (Andritz) The 
ERTH Products composting firm picks up about 20 dry 
tons of dewatered cake per week. With housing devel-
opments advancing to within 1,000 yards of the plant 
perimeter, BIOREM odor-control systems have been 
installed. A SCADA system (MR Systems) automates 
and monitors plant functions. Fiber optics link 24 remote 
access points. 

 
RECOGNIZED FOR EXCELLENCE 

The Northeast plant was built in 1971 as a treatment 
pond with drying beds for solids. It was upgraded to sec-
ondary treatment four years later and expanded in 2007 
before the recession of 2008. “The planned community 
growth didn’t happen, and we’re basically running half 
the plant,” Fayard says. “The anticipated growth has been 
pushed out to 2052.” 

A TOP-PERFORMING TEAM IN GEORGIA’S CLAYTON COUNTY ADDS A PLANT OF THE YEAR 
AWARD TO A LONG LIST OF HONORS AT THE NORTHEAST WATER RECLAMATION FACILITY

STORY: Jim Force
PHOTOGRAPHY: Matt Odom

“Triple Crown Winner”

The Northeast Water Reclama-
tion Facility received the 2020-21 
Plant of the Year award (for plants 
between 6.0 and 9.9 mgd) from 
the Georgia Association of Water 
Professionals.



tpomag.com    May 2023   13

wa

The team at the Northeast Water Reclamation 
Facility includes, from left, Keith Kiblinger, chief 
operator; Carmen Burns, operator; Kentson Parks, 
plant worker; and Herlon Fayard, plant manager.

Northeast Water 
Reclamation Facility
Clayton County, Georgia
www.ccwa.us

BUILT: 
1971

POPULATION SERVED: 
20,000

FLOWS: 
10 mgd design, 4 mgd average

TREATMENT LEVEL: 
Tertiary

TREATMENT PROCESS: 
Biological nutrient removal, 
media filtration

RECEIVING WATER: 
Panther Creek    
 BIOSOLIDS: 
Centrifuged, cake to 
composting

ANNUAL BUDGET: 
$3.2 million (operations)

http://www.ccwa.us


14     TREATMENT PLANT OPERATOR

The facility’s outstanding performance and efficient operation have earned 
it numerous awards.

Perhaps the most prestigious is 2020-21 Plant of the Year (category for 
plants between 6.0 and 9.9 mgd) from the Georgia Association of Water Pro-
fessionals. Fayard is proud of the accolade, pointing to the facility’s cleanli-
ness, consistent permit compliance and the safety. 

“Grading you against other people head-to-head makes it fun,” Fayard 
says. “It’s a 32-page questionnaire and you get to see how you’re doing. We’ve 
been number one on a couple of occasions in the past, and it makes me feel 
good that we’re carrying on that tradition.” 

No less significant, the facility won the George W. Burke Jr. Safety Award 
from the Georgia Water Environment Association and GAWP in 2021. “I’m 
a bear on safety,” Fayard says. “We do fire drills, inventory personal protec-
tive equipment, and test this and that on a continuous basis.” As of late 2022, 
the facility’s last lost-time accident was in 2016. 

Biosolids awards have come from GAWP and the U.S. EPA, both for recy-
cling of the dewatered material. Before contracting with ERTH Products, 
the plant maintained its own composting facility on the grounds. 

QUALITY TEAM 
As usual, it’s the staff that makes the facility tick and 

achieve such high performance. The facility is staffed 
24/7, with two operators, the plant manager and chief 
operator, a plant worker on the day and afternoon shifts 
and two operators on the midnight shift. 

The crew uses JD Edwards/Oracle, a daily, weekly, 
and monthly work order system that keeps everything 
and everyone up to date. Keith Kiblinger is chief opera-
tor, serving under Fayard. “You couldn’t ask for a better 
chief operator, “says Fayard. “He’s beyond dedicated and 
passionate about what he does. He facilitates all the pre-
ventive and corrective maintenance and fills in when I 
am away from the plant. He’s my go-to guy for anything 
at the facility.”

Operator Crystal Dodson works midnights. “She’s 
dependable, works lots of overtime and completes our 

weekly microscopic exams,” says Fayard. “She’s willing to complete any task 
and is a 100% team player.” Keri Gable also works midnights, fills out the 
plant’s daily Water Information Management System reports and collects all 
permit-required samples.

On the day shift, Daniel Hudgins is the longest tenured operator. “He has 
lots of historical knowledge,” Fayard says. “He maintains our Fuzzy Filters 
and does all our stormwater sampling and daily lab tests.”

Carmen Burns joins him and assists Kiblinger with daily preventive 
maintenance. The newest member of the operations team is Miracle John-
son, a U.S. Army veteran who has recently completed the plant’s operator 
trainee program. All operators are certified Class 1 (highest) except Johnson, 
who is Class 3.

The Northeast Plant looks sharp, and that results from the efforts of 
Kentson Parks. He maintains the entire facility from sweeping and mopping 
the buildings to pressure-washing around the facility and cutting grass. He 
also assists with maintenance when needed. 

The team is smart and dependable. “We depend on our folks to do their 
jobs; they know what we have to do,” Fayard says. “We maintain an easy 

Northeast Water Reclamation Facility
PERMIT AND PERFORMANCE 

 
INFLUENT EFFLUENT

 PERMIT
   (monthly average)

BOD5 183 mg/L 1.2 mg/L 6.0 mg/L

TSS 184 mg/L 1.3 mg/L 20 mg/L

Total phosphorus 4.86 mg/L 0.2 mg/L 0.3 mg/L

Ammonia 24.2 mg/L 0.05 mg/L 1.3 mg/L

NUTS ABOUT BIOSOLIDS 
Like many clean-water plants around the country, the North-

east Water Reclamation Facility recycles its biosolids as a Class A 
material for land application. Unlike other plants, it gets a boost 
from peanut hulls. 

Herlon Fayard Jr., plant supervisor, says the biosolids are 
mixed with peanut hulls and composted to make what the U.S. 
EPA recognizes as an Exceptional Quality product, well suited as 